S-HNDLEMERG
EMERGENCY CRANK HANDLE

S-NUTNYL38
3/8 NYLOCK NUT
2 5 WsHFL38780D
S-SMSPNPH4X14 3/8 FLAT WASHER, 7/8 OD
#4 X % PAN PHIL SMS S COUNTERERK
3 COUNTER BRAKE
. |
S-COUNTER ‘ 1E)
—&{ 0 )

o=

S-COUNTERSTAR
I — COUNTER STAR
COUNTER ONLY, BLACK, 3 DIGIT T

\_I S-CNTRPRSUREPLT

PRESSURE COUNTERPLATE

4 S-SSCUT SQ27/8

TOP PLATE, SQUARE, 2-7/8" \-
o
5

S-SUBGEAR110

100 TOOTH GEAR ~
¢
[lll !

—

6 S-SPLPLTTOPELEC
SPOOL PLATE, TOP, ELEC

7 ssscuTsas

BRAKE PLATE, STEEL, SQUARE, 4X4”
-

S-SPLPLTBOTELEC
SPOOL PLATE, BOTTOM, ELEC

8 S-BRKPAD.750x.80
BRAKE PAD, .7670 X .8055 X .25

9 S-HNDLBRKELEC
BRAKE HANDLE ELECTRIC
(see detail above)

10 S-CAM3RAMP

/ CAM PAD, 3 RAMP, WHITE

DETAIL OF BRAKE HANDLE

Scotly,

For all 1 Belt Electric Models
2001 to Present
Page 1 of 2

BRAKE PAD PLACEMENT
(S-BRKPAD.750X.80)

PADS MUST BE ARRANGED
IN THIS MANNER FOR BRAKE
TO FUNCTION PROPERLY

1

TOP LID DETAIL

S-WINDWCLEAR
CLEAR WINDOW, ELEC

TCHLID

LID LATI LECTRIC

TOP/PLAN
VIEW

UNDERSIDE
VIEW

S-SUBLIDELEC, ELECTRIC TOP LID, COMPLETE




S-BELTLG -

DRVEBELT | —
i 13 e S-PUSHBUTTON

For all 1 Belt Electric Models
2001 to Present
Page 2 of 2

S-MAGHLDRASTOP

S S-WSHLIFTASTOP

1
1
1
i
o3 |
NAaF SCAMPLTASTOP |
i
1
1
1

S-SWITCHGATE

S-SWITCHREED

S-SPRMICROASTOP

S-GASKETMOTORCVR 15 : ~——_S-BODYASTOP

GASKET FOR E-BOX/MOTOR COVER

SSTKNSI6__ o
STAR KNOB, 51157

S-SEALMOTORSET
MOTORLIP SEAL & THROW SEAL

S-PILLRED 26

E /— PRESSURE PILL, RED

S-SUBSSTUB114X30
23 1-1/4x30-1/2°SS TUBE PUNCHED

S-ARMBLOCK114
1-1/4"MAIN BASE SUPPORT BLOCK

s-motorizv-uni 16 [ M -
MOTOR, 12 VOLT, PART #24009 L/ !
]
=d P R e -
17 o @ o S-PULLEYSLV3/4 S-PULLEYPLUG1
MOTOR osé‘?/é’RB_M &rgrﬁ\éo - = PULLEY SLEEVE, 3/4" ARMPULLEY\PLUG FOR 1° S.S. ARM S-MS1024X112PNPH

#10-24 X1 PAN PHIL MS

el IRt

20 s-BASE1080-1116R | S-PULLEYSWVLHSG

MAIN BASE-UNASSEMBLED " PULLEY SWIVEL HOUSING

_ S-PULLEYSWVLINSRT
PULLEY SWIVEL HOUSING INSERT

S-MS8XS58PNPHT25
S-SMS10XS8PNPH »  #8 xS5/8 PANPHILTYPE25TC

k/ #10 x 5/8 PAN PHIL SMS

21 S-HB38X412
" 3/8 X 4-1/2 HEX BOLT

i i

S-PULLYWHLHSG

S-SUBMNTBRKLAS0
—— MOUNT FOR 1080-1106. PULLEY WHEEL HOUSING
DEPTHPOWER CORD (#1023 MOUNTING BRACKET) S-MSPNPH1024X1
18 caw eLecTRONCS 22 #10-24 X 1 PAN PHIL MACHINE SCREW
; (@) 7 o
8 S-PULLEYWHEEL
9 S-PLUGMALEHELLA DOWNRIGGER PULLEY WHEEL S-OILITE38X58

MALE HELLA PLUG, FOR ELEC 3/16°IDx3/8"0Dx5/8” OILITE BUS




Diagram Description FISH307 Part # Scotty Part #
#
1 Emergency Crank Handle 1132 1132
2 38/ Flat Washer, 7/8 OD 24935 S-WSHFL38/780D
3 Replacement Counter with Base for Electric 1145 1145
Downriggers
4 Top Plate Square 24930 S-SSCUTSQ27/8
5 110 Tooth Gear 22914 S-SUBGEAR110
6 Spool 24936 S-SPLPLTOPELEC & S-SPLPLBOTELEC
7 Brake Plate, Steel, Square 4”x4” 24863 S-SSCUTSQ4
8 Brake Pad (sold separately , 3 needed) 14145 S-BRKPAD.750X.80
9 Electric Brake Handle 23892 S-HNDLBRKELEC
10 Cam Pad 3 Ramp 20791 S-CAM3RAMP
11 Electric Downrigger Replacement Lid 1131 1131
12 Drive Belt 1129 1129
13 Auto Stop Assembly 40031
14 Chassis 22532 S-CHASSIS
15 Motor Box Gasket 22918 S-GASKETMOTORCVR
16 Motor 12v 22916 S-MOTOR12V-UNI
17 Motor Cover 24926 S-SUBMOTORCVR
18 Power Cord 22917 S-SUBPOWERCORD
19 Male Hella Plug 1127 1127
20 Main Base 24870 S-BASE1080-1116
21 3/8 x 4-1/2” Hex Bolt 24881 S-HB38X412
22 Tilt Up Mounting Bracket for 1080-1106 1023 1023
23 60" X 1 1/4" ARM ASSEMBLY, 1090, 1105 14144 S-ARM1090/1105
24 Replacement Pulley Kit 1014 1014
25 Star Know for Extendable Arms 24007 24007
26 Red Pressure Pill 24977 S-PILLRED




